	EMERGENCY TREATMENT OF SEVERELY MALNOURISHED CHILDREN 

Severely malnourished children are different from other children. So they need different treatment. 

	CONDITION
	IMMEDIATE ACTION



	Treat shock 

Shock is if the child is lethargic 

or unconscious and cold hands

Plus either:

Slow capillary refill (longer than 3 seconds) 

or Weak fast pulse

Monitor closely: use the Critical Care Pathway Initial Management Chart 
	If child is in shock:

1. Give oxygen

2. Give sterile 10% glucose (5ml/kg) by IV

3. Give IV fluid at 15ml/kg over 1 hour, using: 

· Ringers’ lactate with 5% dextrose or 
· half-normal saline with 5% dextrose or 
· half-strength Darrow’s solution with 5% dextrose 

· if all of the above are unavailable, Ringer’s lactate
4. Measure and record pulse and respirations every 10 minutes

If there are signs of improvement (pulse and respiration rates fall) repeat IV 15ml/kg for one more hour
If there are no signs of improvement assume child has septic shock. In this case:

1. Give maintenance fluids (4ml/kg/h) while waiting for blood

2. Order 10ml/kg fresh whole blood 

3. Refer child to ward quickly for slow transfusion 

	Treat severe dehydration 

Assume severe dehydration if there is profuse watery diarrhoea and signs such as sunken eyes, slow skin pinch, absent tears, dry mouth, very thirsty, reduced urine output, rapid pulse and respirations.

	DO NOT GIVE IV FLUIDS EXCEPT IN SHOCK 

1. Give ReSoMal 5ml/kg every 30min for 2 hours. Do not give standard ORS to severely malnourished children
2. Measure and record pulse and respirations every 30 minutes. 
3. Refer child to ward quickly for continued rehydration: give ReSoMal 5-10 ml/kg/hour for next 4-10 hours. 

STOP rehydration if 3 or more signs of rehydration or any signs of overhydration (increased respiratory rate and pulse rate, increase oedema and puffy eyelids). Only give ReSoMal for up to 10 hours.

	Treat very severe anaemia 

Very severe anaemia is Hb less than 4g/dl 


	If very severe anaemia (or Hb 4-6g/dl AND respiratory distress):

1. Give whole blood 10ml/kg body weight slowly over 3 hours. If signs of heart failure, give 5-7ml/kg packed cells rather than whole blood.
2. Give furosemide 1ml/kg IV at the start of the transfusion


	Treat hypoglycaemia 

Hypoglycaemia is a blood glucose <3mmol/L
Assume hypoglycaemia if no dextrostix available 

	If hypoglycaemia and conscious: 

Give 10% glucose (50ml) or sugar solution (1rounded teaspoon sugar in 3 tablespoons of water). 10% glucose is best, but give sugar solution rather than wait for glucose.
If unconscious: 

Give glucose IV (5ml/kg of sterile 10% glucose), followed by 50ml of 10% glucose or sucrose by NG tube. 

Then refer child to ward quickly to begin feeding straightaway. 

	Treat hypothermia 

Hypothermia is a rectal temperature <35.50C (95.90F)

or an underarm temperature <350C (950F).
	If hypothermia: 
1. Give 10% glucose as above and refer child to ward quickly to begin feeding straightaway. 

2. Keep warm. Put the child on the mother's bare chest (skin to skin contact) and cover them. Ensure child is covered when being transported to ward.

	Emergency Eye Care 

Corneal Ulceration
	If corneal ulceration:

1. Give Vitamin A immediately (<6 months 50,000IU, 6-12 months 100,000 IU, >12 months 200,000IU) 

2. Instil one drop atropine (1%) into affected eye to relax the eye and prevent the lens from pushing out. 


